



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17318

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter no.23(10)(6)/AE-IV/2023/146 dtd.02.09.2023

Testing of: Cement sample supplied for various tests (Chettinad 43 grade OPC).

Project:Construction of two wheelers parking shed, Volley ball court, Kho-Kho ground,basket ball court, badminton court at K.V.Peroorkada.

Amount:3186/-	Invoice No. 4269	Invoice Date: 26.10.2023
---------------	------------------	--------------------------

To The Assistant Engineer IV
Works Department,

Central Public
Poonkulam.

TEST RESULTS		
1. % of water for standers consistency	: 29.50%	2.
Initial setting time	: 150 minutes	2. Final
setting time	: 475 minutes	4. Fineness
: 1.5%	5. Soundness	:
1mm(10mm)sound. N/mm2	6. 7th day compressive strenght	: 33.73

Test conducted by:

Signature:

Verified by: N/mm2

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17319

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter dtd.08.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4312	Invoice Date: 08.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.
Cordial Paradise.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
8-I	M ₂₅	08.10.2023	890	39.56
8-I	M ₂₅	08.10.2023	890	39.56
8-I	M ₂₅	08.10.2023	750	33.33

Test conducted by:
Verified by:

Signature:
Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17320

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter dtd.08.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Amount:1416/-	Invoice No. 4313	Invoice Date: 08.11.2023
---------------	------------------	--------------------------

To M/s Cordial Homes Private Limited.

Cordial Deepam.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
M ₂₅ 23.10.2023	M ₂₅	23.09.2023	580	25.78
M ₂₅ 23.10.2023	M ₂₅	23.09.2023	600	26.67
M ₂₅ 23.10.2023	M ₂₅	23.09.2023	590	26.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17321

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter no.QA/SFS/008/105 dtd.08.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Green Block - 10th floor slab and beam.

Amount:1416/-	Invoice No. 4314	Invoice Date: 08.11.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	09.10.2023	970	43.11
2	M ₃₀	09.10.2023	860	38.22
3	M ₃₀	09.10.2023	820	36.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17322

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter no.QA/SFS/008/106 dtd.08.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Blue Block - 12th floor column.

Amount:1416/-	Invoice No. 4314	Invoice Date: 08.11.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₃₅	31.10.2023	810	36.00
2	M ₃₅	31.10.2023	800	35.56
3	M ₃₅	31.10.2023	810	36.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17323

No. T5/922/2021-22/RNK-TVPM

Date: 08.11.2023

Ref:- Your request letter no.QA/SFS/008/107 dtd.08.11.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Blue Block - 11th floor column.

Amount:1416/-	Invoice No. 4314	Invoice Date: 08.11.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₄₀	09.10.2023	910	40.44
2	M ₄₀	09.10.2023	900	40.00
3	M ₄₀	09.10.2023	900	40.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer